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AKREAR (1)
ARM BED AND IT’'S ACCESSORIES (1)

Fig &Baa—F Be
No. Parts No. & -4 Description AmtReg.
Bl M90432038 7°7¢4FA'%2Y" M4AX30---------- Screw M4X30--------r----nee 1
B2 MBG6OEQB30 AU f-crrrrrrmrammaannnaannn, Face plate---------+--reorn-- 1
B3  MA20A0584 FUL VAN — r=vrerreerrreneeenns Thread take-up cover-------- 1
B4  M91910080 I Adry----vvveverererenrennnn. Rubber plug ¢ 19------------ 1
B5 MBO5A0339 Judhn —-vvvmeeaaaian. Link cover: = esteseeeancnns 1
B6 MBO3A0849 E—HhN — (DIHT)--rrrvvrreennn- MoOtOr COVEr: -+« recesrsness 1
B7  MBO3A0600 Fy7 AN —--veveremniiainn, Top cover: - rrrecasrarans 1
B8 MBO5B1339 fI/\ — (L)r-rrerrrmrrmrenrmnnnane Cover(L)- - rerrrrmrernarens 1
B9 MBO5A1339 AN — (R)---rrvererrmmennnnnnann Cover(R)- - --reeervaenenn. 1
B10 MBG0E6339 YA hN —oreererrenenennnnns Cylinder cover -------------- 1
B11 MSOTAO0361 BHJ Rerrvvvnrrrerenansenennn. Latahe-«cenrmmrmamenmreaaaneen 1
B12 MSO1A0192 4N frvnrrrenerereneeennnenn. Leaf spring----------=x--o-- 1
B13 M90906003 Vit7%Y" 9/64(40)X3.2--------- Screw 9/64(40) X 3.2--------- 4
B14 M90909003 VAL7%Y" 9/64(40)X6----------- Screw 9/64(40)X6- -« --------+ 1
B15 M91079004 77¢4FA'%Y" M4 X 16---------- Screw M4X16-----==xcxeeeen- 1
B16 M90859004 SW-PWY$7'534+A’2Y M3X6---+ Screw MI X G----r-reveencens 2
B17 M94005037 PHFRY M4 XB-rrrerreernaannn. Screw M4X8:-+-crerereeennns 6
B18 MSO03A0417 I AJ----ceeeninananaaa.. Tir@--vccrerrcnccmnrennananns 1
B19 M90408037 SW-PWY$7'534FA %Y MAX12--- Screw MAX12:- -« rvenreennne 1
B20 M91076004 SW-PWY%7'39/FA%Y M4Xx30--- Screw M4 X 30-----rececnre-s 2
B21 M91054004 SW-PWYX7'5%4F7A'4Y MAX 8- -+ Screw MAX8---------vmunne- 13
B22 MS4TP0620 F4OUGY 97 - reeverraneananans, Nylon clip--=--rerermrmeeenns 3
B23 M91182080 I Lfy----crrrerrrnrerenennnns Rubber plug:----------enereee 5
B901 MSO8E1190 AMI¥vhfr----c-errvemenncenannn Bobbin winder assy--:-------" 1
B902 MSO1E0180 ARFUF---vrrvrmrrerrnrananes Thread guide assy-----++----" 1
3
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ARM BED AND IT'S ACCESSORIES (I)
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@ A#EaR (1)
ARM BED AND IT'S ACCESSORIES (1)

Fig &f&ma—F =1
No. Parts No. an A Description Amt.Req
C41 MF90A0553 Famyik - -vvvmarereereees Thread tension stud---------- 1
C42 MFOOA01 81 ,{F?‘/"‘;{ ........................ Thread guide ............... 1
C43 MF10A1555 FaNUH g-rervvvvvnnieereeeens Thread tension discs:-------- 2
C44 MF36A0245 IUAIN Rerrrvvrrrnnnrrsennnnns Thread tension spring----+--- 1
045 Mg‘ 101 046 \‘j?s-’-‘yh ........................ Thumb (17 AR R R 1
046 MF36A1 ‘]80 4!‘7‘/-,-/{ ....................... Thread guide ............... ‘I
047 Mg‘l 605045 ‘y?ET‘yI\ ........................ Thumb nut ................... 1
C48 MTB0A0802 F! R A-vvvnvmmmmnnerenccnmannns Thumb nut revolution stopper--- 1
C49 MN52A1245 IYRAINR--verererneecnaenn. Tension spring-----=---+----- 1
C50 MM11A0556 Fa)sY FAY T vvvrrerenennnns Thread tension releasing discs- -+ 1
C51 MF10A0555 FaNoH g---rvmmerrermnrennnnes Thread tension discs--------- 2
C52 MF10A0553 FINUh M -crrecerererrinnannn,s Thread tension stud:«+---«--- 1
C53 MF10AQ187 ARV FR-cereneernmneinanns Thread take-up spring-------- 1
C54 MF10A0709 779dacerverrererrenrnnrannnnnns Thread tension regulator casing--- -+ 1
C55 M90901002 E74Y" 9/64(40)X4-«--cvvvnrnn-- Screw 9/64(40)X4----------- 1
C56 MFTOATI80 ARFUFfenrrerrensnenseennennnn. Thread guide-------=-------- 1
C57 MF10A0181 ARFUFqreeemrermrrmmsrnseennes Thread guide: - ---+-----+----- 1
C58 MBO05A0470 x,\‘l),{g ........................ Slide plate-- -+ roerereernns 1
C59 MSO1A1476 AA —H--eermmmeaiiiaaaain, Spacer----rr-erraariiaaenas 1
C60 MSO03A1101 /\')‘w .......................... Needle plate------=-srceseers 1
C61 MB60A060T FAH MM ITAGeceeeennnennnnns Eye guard adapter------------ 1
062 MSO1A1 739 t‘/:/' ........................... Hinge ........................ 1
C63 MSO1AO477 x}u\j’\ .......................... Adapter ..................... 1
C64 MSO01A0160 7413'_* ........................ Eye guard--:--+-scermreerene 1
C65 M90806002 EIHY 1/8(44)XE---------=----- Screw 1/8(44)X6+---=-------- 2
C66 M90804002 EF4Y 1/8(44)X35- -« cvrvrere-- Screw 1/8(44)X35----+------ 2
C67 M91110002 E3HY 11/64(40)X8------------- Screw 11/64(40) X 8--------- 2
C68 M90605010 #354Y 2/32(56)X2.8------------ Screw 2/32(56) X 2.8:++-+ -+ 2
069 MG43AO1 8‘] ,{I\?‘/"‘{ ........................ Thread guide ............... 1
C70 M90990002 £FHY" MAXG:-----n-wvmrrmennnns Screw MAX8----+------onno 2
C71 M91053020 AvhH7FY¥MARY MAXE: -+~ Screw MAXG: - -««-eereensens 1
0903 MFO0E0550 4{!\}30‘7ﬂ“}*757-} ................ Pre_tension assy--critretiee- 1
C904 MAI16E0210 AMFIEYF)IIaT - vervmererennns Thread tension regulator assy--- 1
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SEWING MECHANISM

Fig #&a—F BB
No. Parts No. &n & Description Amt.Req
D121 MS02A0128 3IYUnY DPX17-18- -=crvervrrneee Needle DPX17#18--«--rcrcvvve 1
D122 M90815002  kF4Y " 1/8(44)XA.5- -« revveerens Screw 1/8(44) X 4.5+ -+ vvveones 1
D123 MF21D0181 {}7)-}-,{ ......................... Thread guide ................... 1
D124 MF10A1181 AR -rrvreerrrrneramninanen, Thread guide: - < - rreeeersens 1
D125 MS10AT1740 JIjLh-rcvrvrrrrereiarsnieanan. Faleorrrrararrronesrineiiacans 2
D126 MG30A0664 YK JAGN(D - vvreerrorreeenes Needle bar bushing (lower): - - - - 1
D127 MSOTAOBE0 AYF Hrvereerrerrmmmnnnnneniie, Needle bar-«--+-rsrrrrerennenn 1
D128 MVS88S8AQ740 JIJLbr-revrreeerrnmnniineiiaenns Feltrrerrererermrenenananenns 1
D129 MSO1AC663 UK DA (9I)--ovrvrvrererrenes Needle bar bushing (upper)--«--- 1
D130 M90990002 t3$~‘/' M4 X Breereroorvsornonnnnns Screw MAXE8 -+ rceerereeaeans 2
D131 MSO03E0662 NJOR AP HIGTF-vcveerereierenenns Guide complete- -« sr-eeevees 1
D132 MF10A0325 BT -crveroerrrmeeaenaraninnn. Square blogk: =+ eserrereraaran 1
D133 M91221001 HRIHAFARY MEX12- s erreeereen. Screw MEX12 v srecrsreeanacns 1
D134 MO1802006 LEIRY HhoHF v veevrerrreeniann, Set SCrew -  rrrrrrenrsecnse 1
D135 MSO01A0383 77/9 ............................ Crank: trorrroescrrrnensnsees 1
D136 M91601001  FARY" 1/4(40)X6- - == evveerverens s Screw 1/4(40)X6 -+ e rrerereresss 2
D137 MFB0A2740  JIJbh--rrevvreererrrrerennnneens Feltesrrerrooaenrsnacnaeesaines 2
D138 MF60A0232 ’7'7/ VL2 W) IR AR Drive shaft bushing (L) -=<-"--"- 1
D1 39 MF7OAO352 ............................. Collar ......................... 1
D140 M91602001 H*/ 1/4(40)X4- v vvrrvrreennnnns Screw 1/4(40)X4 - +oeercreernes 2
D141 MBO3A0230 MY hecrcvecrirniiieinninnnn, Drive shaft-«= recsrseecrenanes 1
D142 MBGOE0234  JTY JAGI(FH) - v evvmeremnmennenns Drive shaft bushing (M) ««++++-- 1
D143 MSO01AQ0350 ,ﬂq-_l)tli\ ......................... Thread trimmer cam-=--*==**+++ 1
D144 M91602005 FARY K IHE 1/4(40)-c--ccvreerene Set screw 1/4(40)-------v-re--t 1
D145 M91607001  FA%Y ™ 1/4(40)X4c- v vvvverveenns Screw 1/4(40)X4e - -rerrreere 1
D146 MNTOAO456 S 4k e enenrnnineniinnann.. Ball bearing:---«-++rrrrerreenss 1
D147 M90330065 CH FFAT 30 - vrrrrevrerenenreens Retaining ring C—type 30--«----- 1
D148 M93001050 Hh d e oereerremmnniiniianannn, Washer:rrrrrrrreostrosroeanen. 1
D149 MFO1A0259 1\7:/71\'773'&17(7”‘/7’ ............. Wave washer - rsrererersoeses 1
0150 MF01A0476 XA'_-}j-B ......................... Spacer B ...................... 1
D151 MBGBOEDGS82 7 —1)«cvmremrnnernnnenrenennnnnn. Pulley:- - +rrerrrerrmrenenacans 1
D152 MBG6OA2406 Ut crrerrererriniinnainen, Detector assy’ +s - rrressorer-s 1
D153 MNT2A1694 NYUANY F20(JI)-cvervrrrerrees Speed command disk F20(up)-+- 1
D154 MFO1A0476 AA —*fA ......................... Spacer Arsrererrarrrira e 2
D155 MB60A0694  NUYHN'Y KIO(YF): e rorrreneernee Speed command disk K10(down)++++ 1
D156 M91520002 EF#RY 15/64(28)X12-----rvvvvv-- Screw 15/64(28)X12- <<= ---- 2
D161 M91203002 E7%Y 3/16(28)X15: -+ +-revevvess Screw 3/16(28)X15+ s e+- 2
D162 MBB0EQ956 LUt yfiereecerrrrsenrcnaninnnes Connecting rod-++ =crrreceseres 1
D163 MSOTA0833 AGN(HHRE F)ecvvrvvrvnrnavnnennns Bushing: -+ ++ rererersreeenees 1
D164 M91222001 U? T MEXG et Screw MOXE:  serrrrrearrenerses 3
D165 M91802045 Fyb-reveceeerrerramanananns Nt eereeerrantacseanannns 1
D166 M95004021 [ij?-j-'y:‘;“;? 2  ME X Gerrrrreenan Screw Mo X 5ecreereeeninaninnn 1
D167 MSOTAQO508 HHGND LT vrrvrrreornrnernsanns Sector gears----rrrerrrreeraens |
D168 MSO1A0891 FHR Y Jereererneiiiinnieann Rock shaft----crererrrreaanean. 1
D169 M98003015 tIRY G UYE e Screw M8 - --reernrarananannn 1
D170 MBG6OE0452 Y8 JAANEE)-wrverrmrrrmrecnees Hook shaft bushing (R)- -+« 1
D171 M91506001  bi%S" 15/64(28)XG+- === =v=v=-=- Screw 15/64(28)XG -« =« xr - +e 2
D172 MM11A0352 JF—ccsrrrrerrcerenniiiicnnnnn Collap: s srererrreeeeaennnnan 1
D173 M90802003  YbFRY 1/8(44)K4.5 -« -vvvvrrees Screw 1/8(44) X 4.5+ rerees 2
D174 M93006050 U SRR PP PP RRRREE Washer +orerrrrrercaaranaan 2
D175 MSOTAQG572 W THN Ferrrercnremmmiiieinenes Spring: crrrerreraaearaiiaas 2
D176 MO0502085 QN errrrrrrrrarenearenennenans O—ringrrrrrrrerrrrraseararencns 2
D177 MSOTAQ761 AUUYY He i Eccentric shaft- -« - =r-cxvros 2
D178 M36003020 FARY MBXG-ceeerrerreeerenaneens Screw MBXG - cverrecostanaan. 2
D179 MSOTAQ121 YPh Treerrrerrrriianiainieinnen, Outer hook:-+-=+reeereerene--- 1
D180 MSO9A0950 ATAHIUTT-creerrenereranninnnns Hook clampe -+« s ereraraisaes 2
D181 MSOTADBTT N IqA —rvrrrverrareameiiniae, Hook driverss«s+=seremrnernanes 1
D182 M95001021 U‘]’W?')’“}‘\"ﬂi'}bf M5 X16cereronnes Bolt M5 X 16 crcerercereaannnns 1
D183 MSOQ1A0120 FHRT rrvrerreermereanenneanns. Inner hook: -+« csttrnnesersnens 1
D184 MSO01A0616 -)—hj]'q;j-{j-l ....................... Hook retaine== -s-+seeeercoaen. 1
D185 MSOTAQ123 b Urrervrrerernenenneaniaiinn, Bobbin s vrrresrsracansncenans )|
D186 MSO1A0125 m't‘*}l]-_.x ........................ Bobbin casgr - e rearean 1
D187 M90853002 B3RS 1/8(40)X 4= ovrererernns Screw 1/8(40) X 4---rcreeeaeens 2
D188 MSO1A0329 QA PFUFA-ccvreerrerreer e Thread guide: ==+ crerrereeneee 1
D189 M90001060 /\,fjrjt"‘/ AX18rcrrrrereneneanannn Pin MB6—4 X 18- crveverorsarans 1
D190 MBBOAQ740 JIJlbrcrvrrereccccarornnerannnnn, Feltrovrrreoreeainiini e, 1
D905 MSOTEQ450 P AT ceerrerniiannnniants Hook shaft assy- -+ -trrerere> 1
DS06 MSO1EQ0580 TUE UAYIPIGT - w-verrrcerenreess Thread take—up lever assy----- - i
D907 MBG6OE1682 7 —UhShT e rrvcrvruenianne.n Pulley assy:--""»"srerreeneeees 1
7
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X-Y table mechanism
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E X-YTFT— 7 ILE4E

X-Y table mechanism

Fig &Réana—F NE
No. Parts No. & e Description Amt.Req.
E201 M95048095 ATUL U E-G(Y)rrrreeerriiiiinns Motor assy (Y):-roreereereeenns 1
E202 MBG6OATS71 VO Freerriianeiiiin i, Sleeve s et ittt 1
E203 MSOBA0603 YN ILAE—44 4 rvernrmrrmarennnn. Motor support (Y):«-rreerneeees 1
E204 M90511065 EN4MAT 6:c-rvvrvvveranvanannen, E-Type retaining ring 6--------- 5
E205 MSOTAD454 & veeinninenniiiiiiinin, Shaft- «vrrrerrererenenaacennn. 2
E206 M91001075 RAJANTFULY +vvvrvrrenne Ball bearing: -~ ---cx-crrvcree- 8
E207 MBO3A0T767 G439 7 —1)-cecieeeninnananann.. Driven pulley: - ««vrereeereara, 2
E208 M95038021 OyhY7+U¥E b MEX105- -+ v-+- Bolt MOX105:« -+ =rerevrrecernns 1
E209 MBO3A1758 7'317-7} (Y) ....................... Bracket (Y) .................... 1
E210 MBO0O3A0390 Y7|~:‘)/'7 ........................ Driving shaft (Y) ................ 1
E211 MBO3A1767 443U 7 =Y erenreeniainainian, Driving pulley =+ «srrreeeeeaerns 2
E212 MBO3A0523 44IUP AL (Y)rrerveereerenennnn, Timing belt (Y)-- -+ eerereeerenee 1
E213 M91400010 739 Y32 M4 X8--rererenrennns Screw MAXB: st ererrenenarinas 2
E214 MSO1A0778 YA NLMAHI---evvevrriinaannaann, Belt clamper (Y)------rx-censee 1
E215 MSO1A0781 YA LRI f-ccvemmranrnnenaieioann, Belt holder (Y):=cvs-rorererannn 1
E216 M91002070  LM& =/l LM=10UU" -« +ceererrnnn Bearing LM10=UU: <+« -+ -c- 3
E217 MBO3A2390 YHF Y heeeeraniiiiiniiinninn, Driving shaft (Y)eorrmrronanenees 1
E218 MB60A1429 FUYaInWu¥HT (R)--rvverrveesenes Bracket (right)r+vecervrrneee-s 1
E219 MB60QA0429 ’I‘J‘"/:L“/I\"/*f*fl (L) ................ Bracket (Ieft) .................. 1
E220 MBO3A0407 FuLadmy (X)eeeeecrrererienennns Detector plate (X)=rrevrererens 1
E221 MB60A2601  Huvaydnybysrdg- e oot Bracket re+rerrrrerersananonnas 2
E222 MBO3A0758 7°F4yh (X)--cvvrreeroereennnannn Bracket (X)sserveeeraenaninn 1
E223 MS02A4477 AR ceveeerroniaiiiiaiiiian, Stopper: - rrrrrereiiiaciiea 2
E224 MSO02A3477 ARYN - cererrrenaiiiiiinninn, Stopper- -t rerererriararaianas 2
E225 MSO08AQ914 HF—F vreercrroerrninririiieainnn, Retainer (X)- - veerrrorcecnnses 2
E226 M98008070 39%17) 5/32---c-cvrenrrrnrnnnnns Steel ball 5/32- ¢+ vreerveernnn 62
E227 MSO08A0957 XU JaAFAL—AR-crrrrareneccnaenenns Fixed race (X) rvecrereeeiianns 2
E228 MSO8AD4TT AR/ ccrereererieiiniaiiiinnns, Stopper: - rrrrrrrre e 2
E229 MBBOAT957 XU HF HL—Rcrrerrrecrrrernrnsns Moving race (X)-r---rrerreersne 1
E230 MBO5A0957 YUY 9aT74L—A (R)-vcvvrvvvvnennnn. Fixed race (Y/Right):----------- 1
E231 MBO5B0957 YV 7aFAL—RA (L)rervrrverenrrenes Fixed race (Y/Left)--«-rrrer-. 1
E232 MSO9AT1914 YF—F (Y)eerrerrnerinnnienaianss Retainer (Y)--«cceceercriconens 2
E233 M95047095  AFYE U E=G (X)-evvvvrvereenens Motor assy (X)+«rrrerssnreeeres 1
E234 M93003021 hI7HYEE W M3 XG- - v eeeeees Bolt M3XB - errreeresrnrensaas 2
E235 MBO3A5339 Y AN =48 cereieeiriniinninn,s Cover plate(Y) - rcreereeneens 1
E236 MBGB0AO778 A LMFHI-covvvvrerriaannnan Belt clamper= -+« +-terererans 1
E237 MBOSA04TE AR —Heeerreioriiniiiiionn, Spacer - rerererareraaranaia. 1
E238 MBO3A1523 443U AP OO--crvrrrmeiennnan.. Timing belt (X)-----c-vrvreerens 1
E239 MSO8AT4T7  ARYA (Yt rorirnocnmmacaranannens Stopper (Y): = trereorriocreen. 1
E240 MS03B0957  YY/ 4R JU—R «cvvvvrermereennene Movable race (Y):----r--vveeee 1
E241 M91003022 A JLh MAXB-rvrrrrrrrenrennnns Bolt M4 X 8--rrrnrerncaranann, 2
E242 MSO03A2339 X AN =fGeceecereiniiiiniieinan, Cover plate(X)r« rrerreraerines 2
E243 M90906002 kt74Y° 9/64(40)X4.5- v ceereaene. Screw 9/64(40)X4.5- -+ - 4
E244 MBO3A1390 XOR MY heeeeeereniiiiaiin, Driving shaft (X)+ <« rseerereens. 1
E245 MBBOA15TT Y HUE T (X)--vverrmrrnrrnecaeenns Sleeyer rrrrrrrrrinias 1
E246 M90991002 tFRY MAX12ccrreernernennienn, Screw MAX12- s ceeeeaneeronn. 2
E247 M94006017 #7749k MAX16-----cvevvneenn Bolt M4 X 16w ecrrevrnreennss 8
E248 M95001017  H7F4V4yh M5 X 20+ ---crmuvnnnnn Bolt M5X20- - -+« xeeveennenene 5
E249 M95005021 OhH7+9%K L M5 X 45 - -nnn-. Bolt M5X45 -+ vt erennanrerans 2
E250 M90550050 Ehﬂj‘]* Beer i Washer 5+ ervvenriveiininnn. 6
E251 M94001001 ‘)"*fD')?' Hq\:/‘ MEXGerororamemnnns Screw MEX6----verrvmeereannnns 8
E252 M95001001 FARYD R AR MA X G v eramernnens Screw MAXB - rerrrrnrrnraenns 4
E253 M94008017 #IT(VH9k MAXGB-vvcrvereranrnn. Bolt MAXBerrerorrerenenninnn, 2
E254 M94003017 H7T74V79h M3XG - crrenerannaen, Bolt M3XB -t rrrrerrnacarareans 4
E255 M94005022 K AUF P MAX8----vvvvrirnnan Bolt MAX8: - cv rerorrarenceanns 2
E256 M95007021  RyhIT7FVHK b MEX40 - -vvverees Bolt M5X40:« -+ revreerrnrenn. 1
E257 MO1373045 Fyb MBerrvrrrrvermraronnereanns Nut M5ererrerrrorrnarnneeneans 1
E258 M95004017 w774V ub Mo X 16 rveenveerenn. Bolt MG X 16--+-rcvrrenreneneens 4
E259 M90440037 PFA RS MEX 1B rrerrrrrrnnnns Screw MEX16: et ererecerenns 2
E260 M91003045 T}} L R R L R R R TR I I Nut M- vcermemeneiennnn... 2
E261 M95013021  Byhy7FU4FK bk M3X10-------v-- Bolt M3X10: - eeverreenneennn. 1
E262 M94002017 17F4YH9b M4 X 8--vrvvvnenrnan e Bolt M4 X 8rrerevosennenneennns 4
E263 M94003021  OyhI7FYFKR P MAX 127 -cvenens Bolt MAX 12+ tccerererennnnnnn 8
E264 MSOBA0692 S U9 ny sy eeeerreniiiiiiins, Bearing housing- -« -+ rreevree 1
E265 MSO8A2454 S Hcvereieiinniiiiiiiiiinnan, Shafte -t rreereroronenecainns 1
E267 MSO08A0455 'Yy I -ceeerriiiaiiiiiiiis, Bracket:-:recrrrecieenieennn.. 1
E268 M91053020 )T IR RS MEAX G- Screw MAXG e vcrveecrvasenaens 2
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Work holder mechanism
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Work holder mechanism

Fig &pga—F BE
No. Parts No. & £ Description Amt.Req
F301 M90408037 SW-PW-P +A' %Y M4 X12------ Screw M4X12---«--serernene 6
F302 MSO3A0572 WA TENR-cerrreramaaieennn. Spring: et 1
F303 MSO3A0732 EUAYTI--ceeverrnecrremeennnnn. Pin holder-=+r----reeceeseenns 1
F304 M91116002 EJHY 11/64(40)X8++-+---=----- Screw 11/64(40)X8++ -+« ++- -+ 3
F305 M93002021 U“/ﬁ’]?""?#’l‘l’\‘lbl‘ M3 X8errronnn- Bolt M3X8-----rvrvreereeeens 4
F306 M90103053 A RH B R M3--vverrrrenneannaes Spring washer 3+« +--reensnns 4
F307 M90312050 H'H 'R 3-reenerermcrnnaninnnnn. Washer 3-ccevrorrernnnenn 4
F308 MBO3A0509 YUL/AF Hf-rrvemmmerrereenenee Solenoid mounting plate-----+ 1
F309 M94003060 LU (pAaX25)---c-rrrrermeessnns Pin (@ 4X25) -+ --rrmreenees 1
F310 M90512060 ATy’ 4-rremcerenereraans. Snap pin 4e---resrerienieens 6
F311 MSOT1A2910 IJUfererrenremmnraranninenanan, LinKeecrroreenrrenmeranseonns 2
F312 MSOTAQG10 Ul erereenvnrorerneonnnniaan, Linke-crocvreeoranncsenecnans 1
F313 MSOTAT910 1Jfeceremrrrennnreeninnnnnes, Linkeeeserrerrmraneanenennns. 1
F314 M90450050 IH 3H B R 4--vveveeeeceanaaen Washer 4---crrrererennernnes 1
F315 MSO1A0267 AHIAF ARJ---veveecerernannen Guide bushing-----=«recoreeee 1
F316 M94011021 OyhITHIYFE MIMA X 8- rvvvvvree Bolt M4X8:-=vvvrerenrmeennns 4
F317 MS03A0257 FH#IfR-r--vovvvrrmrnnrrenees Base pressure plate--+------- 1
F318 MBO3AQ802 VP Aevvvrerrcernnnnennnnnn. Guide pin-=r-eseeereereniane 1
F319 M96001060 £V (pBX31)r-rvrrrmmrrernersss Pin (¢ 6X31)+-revrerenenees 1
F320 M90513060 ATy E™Y Geovrervearenneananns. Snap pin Br--r-reerreienieans 2
F321 MSO3A3352 f1—r-vrerevrrrenrmmnncnenannns Collars++rereresereeecacnenns 1
F322 M94002060 £’V (p4X205)--wxrevrervnss Pin (¢ 4X20.5) -+ +vvervvesses 1
F323 M94005060 E£°V (P 4X4B)------cvrererennns Pin (@ 4X46) -+ -rcreerreeeses 1
F324 MSOTA1352 HF—r-rvrvrervrarenanananananns Collar-«-=-rrreeseonaseesnnne 2
F325 MBO3E0519 YUL/ANI33T (JMAHYT)--reevrvves Solenoid actuator assy------- 1
F341 MBOSAOI05 AHI-rverovrernnenennennnne. Work holder plate-----«------ 1
F342 MB60A0196 AFH A44---cerrvveererrnnnres Work holder positioner-=------ 1
F343 M94008017 774V yb M4 X 6Gerrevrrernen-s Bolt M4 X G-reeerrrrrnercrsns 3
'F344 M90450050 IH¥H H R 4--c-cvvveeeneennnn, Washer 4--cvrverrrreancncans 1
F345 M94002021 RyhI7+YHHK Vb MAX 16-------- Bolt M4X16:+-=cxreerreesenns 4
F346 MSO3A0308 AHII)IFA f-vrecrennerennnenss Clamp foot--=trrererereraees. 1
F347 MSO1A0154 FHITUF445-renvrvereneenenes Work holder guide plate------- 1
F348 MSOTA1307 AHITUF -rcrrrerrrrerrrenenes Work holder guide »++=-++---- 1
F349 MBO5A0308 AH I f-ccrenrrnrmnrrarmnennen. Work holder arme--========-+ 1
F350 MSO1A1259 FAHI/N feevcrreereeeceeanann, Spring:-rerereraraaeetaens 2
F351 MBB0OAQAST Sap mdrr-ceceemrrnennane. Slider- - errreerrerencanaa.. 1
F352 MBO3A0454 AHI U fevvveerrrionanaanienns Work holder shaft>=-++=------ 1
F353 MSO1AZ2833 A4Jl--rerrvrerrnmnrnrnnreearnnnn, Bushing:-r«rrrreerernere 1
F354 M91055020 RyhI7FHI%PARY M4 X 4-nvvnnns Screw M4 X 4:-nevreeeenanns 2
F355 MSOTAQT29 ERYN Recrrmcrrreeerronenenens, Spring:-cerrrserere et 1
F356 MS03A0260 AHINRYYTI-cvererererecranns Spring holder- = --+«+c-veenes i
F357 MO1207016 LI A UF-creevrreernenennn. SCrew: - e errerantetereaaas 9
F358 M95005017 774U yb M5 X 10-cccvvevenn-- Bolt M5X1Qeerrerreeremnnanns 4
F360 M90550050 IA ¥HYH 'R 5-vrerrmeverrerennnn Washer 5--crerevereeennnenes 4
F361 MBOSA0272 A ferererrarrrorarennnenns Feed plater-«=+++=rrrmvsreneee 1
F362 M91202020 OyhHTHUFH Lk 3/16(32)X10--- -+ Bolt 3/16(32)X10- -+ -+-+- 2
F363 MSOTAOT05 N ARFHYTorereercrreerrrerenens Spring holder:«+++scerereeen. 1
F364 MO4001060 'Y rererrremrrmnennnnnnannn,. Pin (p4X13.4)---vrervrcenns 1
F365 MO0512065 ENGFAD Bevvvvrrmranennanns, E-type retaining ring 3-+++--+ )
F366 MSO1A0702 WARAHIA f--vevvmeraneannnan. Bracket- - eerrrreemrrraaaan. 1
F367 M92074045 PAFybk 5ecerrrrrmevaeiienenen, Nut MG --veremereeneanaanan, 1
11
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Manual lifting mechanism
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Manual lifting mechanism

Fig #ama—FK B
No. Parts No. =} P4 Description AmtReq.
G371 M91251015 7Y 4'UV% 3/16(32)------+-+- Screw 3/16(32)-----=-r-n-- 1
G372 MSOTAT228 BF cvrenrrremmeea e Crank---r-rrrermmemmmmnnnnns 1
G373 M91603031 ' JLh 1/4(40)XK13-------veenne Bolt 1/4(40)X13 ==« xxcvveene 1
G374 MBO5SA0QT0 Huf-vremreea e, Linke- == craerramemnarnanens 1
G375 M91219015 £34Y" 4'UV% 3/16(28)---------- Screw 3/16(28):++xx--xevene 1
G376 MBOSAQOS0 LV —---rremmecaeaee e, Bell crank- -« errmrrenmenens 1
G377 MO1139015 EFRY HUYE---rrrmmmereeeenes SCrew- - --scrrrraaaeeeaees 1
G378 MBBOAQGTO 1l eceereearnrennennnnnnnnnn, Link-=== s-srrerreearaenecenss 1
G379 MB0O5A0729 t;'(‘l),\'* ........................ Spring: - rererrr e 1
G380 M92003016 YIEFRY 4 UY% 5/16(24)------ - Screw 5/16(24)- - --«---xv- 1
G381 M91601001 FA%Y" 1/4(40)X6+ === --vvvvvve-- Screw 1/4(40)X6:----------- 1
G382 MSO02A1392 AR T vererrenim ey Lever- v rrerrrrenmmsanaans 1
G383 M90407050 H B Rervrvrvenemnearnrieannnn. Washer:------rreeenneneeeans 1
G384 M91110002 £723Y" 11/64(40)X8------vv----- Screw 11/64(40) X 8-+« -+ 1
(G385 MSOTA3454 & h-cemme et Shaft- rrrcrreerranrenneenn, 1
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Thread trimming mechanism
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FU)V) #E
Thread trimming mechanism
Fig &ama—F nE

No. Parts No. & A Description AmtReq
H401 M91110002 SW-PWY%7°594FA'2Y MAX 8-+ Screw M4X8- -« -reenvenn-. 1
H402 MBO5EQ746 LAY 7 L4 Y937 c-rrverenen Flexible wire assy-=r-+-+--+-- 1
H403 MSOTA1572 YL TN Rererorenremmenaannnn. Spring: == sesrrrerrar s 1
H404 MSOTA0348 JILS Hrveenmramvenanaianias Shaftr-cceerereercansieaienes 1
H405 M95003021 Oyh97+VFr 4y M5X12-------- Screw M5X 12+t rreverenenens 1
H406 MSO1A3352 jJ-7_ ........................... Collars = sereeereecccnscesans 2
H407 M95004021 RyAIT7FIFIARY M5 X 5-ccveee- Screw M5 X 5-v-rerrernnann.. 4
H408 M91652020 OyA)7F+V%kARY" MEX35:- -« ---- Screw MEX 35« rrrreevenn. 1
H409 M91576045 RYhIF b MB--vvveeerereeaennn Nut MBreveerrmrmrreasennnens 1
H410 MS01E0430 4|~;‘:I)ﬂ'|~'rjrj-"'-' ................ Crank »--=r-rrrmremarnananen. 1
H411 M95003021 ByAY7F V¥ Wb MEX12: - - Bolt M5X12: - -xvvveennnennnn. 6
H412 M91003045 F9yh Ma--vromrmmmmnnnannannns NUt MAceereereroreieienanans 2
H413 M90401053 2 ;?ﬂ» h ;? Y T Spring washer 4--«----cocnene 2
H414 M90450050 R R Geoeeranenaeiiainnns, Washer 4-creeeerorrreaneeens 2
H415 MBO5SE0519 O—4Y—YL/AF(AbF1))--coverenes Rotary solenoid assy (trim)+----- 1
H416 MS14A3601 YUL/JAN UYL ceverrrenennens Solenoid adapter-«----«-r---- 1
H417 M91101015 £V 4 9% 11/64(40)- - --- Screw 11/64(40) -« +-ee--- 1
H418 M90408037 SW-PWY47'594FTA %Y MAX 12--- Screw MAX12- - ccevvenennse. 3
H420 M91104045 Fyb 11/64(40)- -« -=vvveeeeerees Nut 11/64(40)- - --verrnenene 1
H421 MSO1E0351 HAYAY 19T J3T - vvveerensss Cam follower assy=«--+==++" 1
H422 MSO1E0975 AYNIVFJI4F(4T)---vrvvverne-- Connecting link assy---+----- 1
H423 M92074045 F9k MB--coreeeemeennreinn.n. NUt M5ereveromeranseanaanens 2
H424 MSOBAOQTO8 N hhlr---crrermammnnnna.t, Hook-+-rsreeremveneirnaanns 1
H428 MB60ES519 A—4)—YL/4N(4P2A)-----vv--- Rotary solenoid assy=--++---* 1
H429 MA20A0603 YUJARN R IFG f-cmnmrrereennnns Solenoid adapters+++--r+ee--- 1
H430 MSO1A2572 WL TEN Revrerrerreamennaanan.. Spring---c-rreerreanaaae 1
H431 MBOSAOTH8 AF—:vvrrrerrerenccncncnnanenns Bracket----«s-serrerscannisns 1
H435 M91112002 EF4Y" 11/64(40)X12- -+ vvven Screw 11/64(40)X12- -+ ----- 1
H436 MSOTAD228 T crrrrrrererreanannanan., Crank: = - erereresresnnncess )|
H437 MF90A0361 j;l;—j; # ......................... Bracket----cc-cvereeenenen. 1
H439 M90501053 A RY B R 5errreraaereiennann Spring washer 5« crceceeees 1
H440 M90550050 H AR 5evrrevrrrcnnmemnnnnnenn. Wasaher 5-----xerrereeeeens 1
H441 MSO1A1392 ARTFIOT (1) evnreremmeneess Knife driving crank (1)=-+++-- 1
H442 M91109045 Fyb 11/64(40)-------nvvnrennes Nut 11/64(40)- <= r-reeeeeen 1
H443 MSO01A2392 ARGFIT (2)---vrremmerersen Knife driving crank (2)-------- 1
H445 M90101017 H LMIUYF 11/64(40)----------- Bolt 11/64(40)«-----ceveee- 2
H446 M91108001 FA%Y" 11/64(40)X5.5+ - ---=----- Screw 11/64(40) X 55+ -+«-++- 1
H447 M91104045 Fyk 11/64(40)- - -c-v-rermvenns Nut 11/64(40)---«--vvveneree- 2
H450 MSOSAD454 5/ v evvennnninnnnnninnnen. Shaftreceereerorrecnanearrens 1
H452 MSO1E1975 OyMIVFH347(I)e--mvvvmneenn- Connecting link assy--------- 1
H453 M91101017 H LM UU% 11/64(40) -+ -- -+ Screw 11/64(40) - ----+----- 1
H454 MA20AQ392 JRGN T - vrvvmnrrrmnnnaneens Knife driving crank-------+--- 1
H455 M91214015 E73Y ' 4 9% 3/16(28)---------- Screw 3/16(28) -2 n- 1
HA456 MSO1A5454 YN xS geeeveeneiiiainna., Stepped pinr-crcererearenes i
H457 MATOB2476 AA —H-crreeremanannniiann .. Spacer---rsrrrreen e 1
H458 M90513065 EN APAT 25 ---rrrvnrrecnnees E-type retaining ring 2.5+ -+ -+ 1
H459 M91129015 £V 4 UU% 11/64(40)---+----- Screw 11/64(40)«------e---- 1
H460 MO6004052 FIH NP 6evvvveerrnrnreneninnn Wave washer G-« -eeevere- 1
HA61 MS03B0838 AN UARYIHT - -vvvvrvveresnes Movable knife assy- -+« 1
H462 M90906003 VIt74Y" 9/64(40)X3.2--------- Screw 9/64(40) X 3.2 ------+- 2
HA463 MS14A0838 JTAf A=+t ererrrrrranaeaanannas Fixed knife  cesccervercecsnns 1
H464 M91127015 t742Y 8 UU% 11/64(40)--------- Screw 11/64(40)-------+----- 1
H465 M90802002 Lt34Y" 1/8(44)XT -« rrnvrrnnerens Screw 1/8(44)XT -+ +--x=-n-- 2
HA466 MSO3AT9T0 Yufrceevmmreriiiinennenn. Linkseeerereresronraeanean.. 1
H469 M91222001 7K IYFrARY MEXE----v-rv---- Screw M5X6:-----xereeerenns 1
H470 MF36A0750 Tf‘}b’f ........................... Holder-- -+« +sreceeerenaaann 1
H472 MNBOADGTS0 7 ydareravrrverncennnennnncnnn, Bugsh - -sstrrrremnonanrenen 1
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Presser bar lifting mechanism (1)
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) PR ZEEE (1)

Presser bar lifting mechanism (1)

Fig &&31—F HE
No. Parts No. ) -4 Description Amt.Req
J501 M93220035 YVIRY 1/2(28)X43---cvrrvrens Thumb screw 1/2(28)X43++++-- 1
J502 M93202047 Fyvatyh 1/2(28)------vvvennns Special nut 1/2(28)--+------- 1
J503 MS03A0703 7)-}-,{;{;':‘; ...................... Presser bar guide ............ 1
J504 M90551050 -5»'71'* Brvorrreensernennanneannnn Washer G-+ r-eecmererreennns 1
J505 MSO03At1572 "/lb?l\"l\'* ...................... Presser bar spring ............ 1
J506 MG10B0265 AHIR 4 F---mvvmermnrrennanns Presser bar holder--+-------- 1
J507 M91506001 PARY 15/64(28)X6-------=------ Screw 15/64(28)X6---+------ 1
J508 MF10A0267 AHIR A --vvvvnrvnmnnennnnns Presser bar bushing---------- 1
J510 MS03A0262 AHIR -cr-oemrrreeerrranns Presser bar--r-----+=rrrrouses 1
J511 M90922002 t74%79/64(40)X8------w=-ren--- Screw9/64(40)X8- -+ ------- - 1
J512 MV30A1256 AHITY (p2)----cvrrvrvrrrrnnee Presser foot (¢ 2)-----=---+" 1
J513 M91058004 SW-PWY47°534FA 2% MAX6---- Screw MAXG--------rreee-n- 2
J514 MG30A0154 FUFAN R --rrvmrrrecmerennens Guide plate-------=--nncere 1
J515 MG30B1222 ARIIA --crvrerrmcmrreeeerens Thread releasing cam-------+* 1
J516 M90415060 APINAE Y ---rrrrremmenmnneneens Thread releasing pin---------- 1
J517 M91225015 EF#¥ 4 UU%3/16(28)X55------ Screw 3/16(28)X55: -« «--+--- 1
J518 MBO5A0252 AHITH LN —---vevmmrmcrnrreens Lifting lever---+--cseeeereren. 1
J520 MBO05A0509 YL/AM MU AR-ccmrereneeeen. Solenoid bracket-------:----- 1
J521 M96002060 L™ rrrrevemmnnannnaaaaaa.. 5 H T 1
J522 MBOSA1950 LV —crerrcmermmenannanaaanan, Lever-- -+ -=seceeroanaananes 1
J523 M95001021 AyAY7+IFK Wb M5 X 16-------- Bolt M5 X 16-++xv-evreeecenss 1
J524 MBO3E1519 O—4)—=YL/ANAHIF7H)--------- Rotary solenoid assy--------- 1
J525 M90551050 B 4YNYH R 6--rvvvrvrenrenns WasherB:«------r-erereeeeen. 2
J526 M90601053 WARY AR Grcvrvrrererenneenes Spring washer 6-------------- 2
J527 M9O1571045 F9h MB-------errcciremeannnnn. Nut MB-e-ceremmeremenanaaans 3
J528 M95003017 w7T4Yryh MEX8---evveeennnn. Bolt M5 X 8rrrevnnrmrenannns 3
J529 MB60A1626 ——h A —p - rerrreriiiaeennn. Needle guard------++==-=cre-e 1
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Presser bar lifting mechanism (1)
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I ZRE (D)
Presser bar lifting mechanism (1)
Fig #B&3a3—F HE
No. Parts No. T & Description Amt.Req

K561 MSO03A6154 FUtAh R93aF-veceerrenrmennns Spring guide bar assy-------" 1
K562 M91210002 £73Y" 3/16(28)X10-+«-----xv--- Screw 3/16(28)X10- -+ ------ 2
K563 M90301064 X7O'J‘/7'EQ‘J P R Spring pin 3X8---r-rrrenn 1
K565 MSO5A0765 A LIFUIN AR -ovvemreereninnas Bell crank guide-----++-=-=++- 1
K566 MG10B041] QM- rrrvrevvvvenmrreenaesanans Roller---rrreermermeerreaenans 1
K567 M90507063 HH Iy y--vcerreeeenenniannnnnn, Bell crank guide pin---------- 1
K568 M91681015 # UU%2Y 1/4(40)X12---------- Screw 1/4(40)X12- -« cevevnee 1
K569 MG10B0910 Lyt Yhy r-rrvrrmrreernnens Feed lifting rock shaft link------- 1
K570 MSO2EQ460 ©)T J3AT--cevrererererennennn. Feed lifting rock shaft assy------ 1
K571 M91054004 SW-PWY$7'531FA'4Y ' M4 x8----- Screw MAX8:------vnvreenns 3
K572 MO1802045 Foyh--vrrermrereeeernennniinnn, NUutereovorroereeseannnnannana, 1
K573 M91801035 JV3iky 9/32(28)X35- -« «x---- Feed regulating screw-------- 1
K574 MG30B1261 AHIFINtYg 4 ---vvvvvrerennns Presser regulating bracket:---- - 1
K575 M94006021 RAyhIT7TIEMRY” MAXE--------- Screw M4XE:----reeevreenees 2
K576 M91603003 YIE74Y" 1/4(40)X16+ -+ ----- Screw 1/4(40)X16------------ 1
K577 MSO7A0463 4397 Y a0h 7 3 - -rvmvvvenes Feed lifting crank (right)--- - - - 1
K578 M90624050 A XY N R 6-vvvrvrrrureceeannns Washer 6-+v-crrrererncenns 1
K579 M91551015 71" F' Y% MEX24----------- Screw MBX24- -+ «-ccreunenn- 1
K580 MF60A07OO tyﬂ-,{o,\'* ..................... Spring ....................... 1
K581 MG30BOT740 JIjbb-vvrvecrenremananaennnanny Felt-r-rerrermeenanenaniae, 1
K582 MG30A0T760 AL U yamreeeeeenennne e Feed lifting eccentric ring* -+ "~ - 1
K583 M91601001 RARY" 1/4(40)K6- === cvvrmen-. Screw 1/4(40)X6+ -+ -c-rre--- 2
K584 MG30B0384 Lutryhy-r-rerrrerrrareranens Feed connecting crank rod- - - - - - 1
K585 M91572045 UF9bk 6 X075 ----cvnerrreeren- U-nut 6X0.75- - rrrerurn- 1
K586 MGI10B0O763 ALYl crerrrneeneieiaaan, Bell crank-----=--=«-+==xxez=» 1
K587 M91210002 L£7%%" 3/16(28)---------vnv-e- Screw 3/16(28)- =+ -v-crvrene- 2
K588 MS03A2572 Y VFN Rrvrrvnrrmnreneemennnss Spring:----sersrereaas 1
K589 MS02A2352 JG—-rrverereerrmcancenenaeanns Collar----r-errrsermenarreren 1
K590 MG30B0226 AHIA4YHIL ---cvvvvrrvenrcnns Guide bar adapter------------ 1
K591 MG30A0833 397 Y 30 ARJl--vvrmvrennnnns Feed lifting rock shaft bushing- -+ 2
K592 M90325065 Ch 4brTY 937 25----r-vvrrve-- C-type stop ring 25---------- 1
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Wiper mechanism
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L 71/5—H48
Wiper mechanism
Fig #&B&a—K HE
No. Parts No. & % Description Amt.Req
L602 M91058004 SW-PWIX7791FA%Y M4 X6---- Screw MAX6E----------rveveee 3
L604 M91054004 SW-PWYX7534FARY' M4 X8~ Screw M4X8:-----vvvnriennn- 3
L605 MB60A4601 I‘U“j'f‘fa ........................ Bracket:---------cc-cceas 1
L606 MBOSE2519 T4N=YL/AFNJ3fT--vvmmmnnnenns Rotary solenoid assy--------- 1
L607 M90318050 H'H' R 3-vvevemmmemninnnnanan, Washer 3----crrecereenaeann 2
L608 M90307053 W AY A A Brervvnrreermennnnnn. Spring washer 3+ --+«--r----- 2
L609 M80875045 -’-\-}F 1Y R T I Nut M3-cvrrreeeamnaaaaaaan, 2
L610 M90802003 ViE74Y 1/8(44)X4.5--++++----- Screw 1/8(44) X 45----+----- 4
L611 MS02E0983 4N =T (1)--vvvvvemeneneeaes Wiper clank (1)« ---rereeneee 1
L612 MSO3E0981 AN =0T (2)-----vvrrrreeennnn. Wiper clank (2)-------oroovvne 1
L613 MBBOEQ982 AN = f---vvmrrmreeicinnnan.. Wiper adapter---------------- 1
L615 MSO03AT1530 TN = frevrmmmnmeenennnenn. Wiper shaft---------rr-r0nnne 1
L616 M91057020 MAyAYTHIFIARY M3 X 4--c-ee- Screw M3X4:---cevmnnnennnnn. 1
L617 M803A3980 lj,{l\u_ ......................... Wiper ........................ 1
L618 MB6OE0270 AV AURLyFIZ4T---vvmervnnee Push switch assy------------ 1
1L619 MB60A0915 D‘yOI)‘Ja' ....................... R'ng ......................... 1
L910 MBBOE3339 AN —J34F----rrrrrrenvnnnnnnn. Cover assy(with buzzer)------ 1
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Oil lubrication & X-Y detector mechanism
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M #EH - X-YiRHHEE

Oil lubrication & X-Y detector mechanism

Fig 8&&,I—FK
No. Parts No.

M701 MBO3A0688
M702 MBO3A0148
M703 MB0O3A2688
M704 MBO3A2148
M705 MBO5A0688
M706 MBO5A0148
M707 MBO3A6668
M708 MBO3A5148
M709 MBO3A1688
M710 MBO3A1148

M711 MB60A1780
M712 MN10AQ0135
M713 MS14A0740
M714 MSO1A9796
M715 MF60A5740
M716 MBO3A3688
M717 MBO3A3148
M718 MB0O3A4688
M719 MBO3A4148
M720 MBO3A5688

M721 MBO3A4148
M722 MSO1A8796
M723 MS03A0688
M724 MS0BA0740
M725 MFOOA2780
M726 MSO01A1740
M727 MS14A0780
M728 MS03A2780
M729 MF60A0742
M730 MF10A2740

M731 MBO3A7688
M732 MB0O3A6148
M733 M91058004
M734 M91054004
M735 MS14A1620

M741 MB61E0408
M742 MB60A4339
M743 MB60A0406
M744 MBO3A0508
M745 MB60A0639
M746 MB60A0408
M747 MBO3A1508
M748 M90861004

n % Description
NA7 L=500(hya)- - vreereernn- Pipe L=500- - «--rrreracene
tE |__:740(j]‘/1) ................. Oil braid L=740---«-+«csseun.
W47 L=340(779 9-IL)------ -+ Pipe L=340- -« - veeessns
EE L=500(T% ) -NL)-wreevee-s Oil braid L=500---------+---+
A LAY ) eeeeen et Pipe:---=rmrerrarmraaaans
tE (:\‘/3/‘JI)’/) ................... Oil braid -=-=--- sreeevenn-
NA7 L=10(979 9 -Fh)--eeeevens Pipe L=70- - -rerrrereenenns
EE L=180(07Y ) -Fh)-----vvvn - Oil braid L=180- ===« +2r--
A7 L=200(beyhy)- - me e v e Pipe L=200-- -« «--- eeeeres
EE L=300(Lstyhy)---vreeeennes Oil braid L=300------+--+----
Py A R L LR Holder--- -+ sccesenenananan.n
77‘37’3 KB-=30Q-----s-ccceescens Oil gauge--«-rrrremeerannann
A [ R LR Feltrreverrmenaae e
;k)ba ........................... Holder +-+++«csrreveceraanan.
71}“; .......................... [ | R
NAT L=240ChT-Fh)-------0m e Pipe L=240--- - veveereenes
EX L=400(hV-Fh)----reereeees Oil braid L=400--+-+---------
W47 L=300(hV-3%7)- - oemeeens Pipe L=300- -+ -xnn---
EE L=450(hV-3%7)----vnrennnes Oil braid L=450----------2:-+
N7 L=280(AT-EQ1))-reennnnns Pipe L=280¢: -« --«r-rrrerennss
EE L=450(hV L4 1)) -evmneeees Oil braid L=450--------------
F 1 e L L LR Holder----+- cceecemaeannnn
NAT =49 et Pipe L=49- -« eceerreannn.
A R R R R Felte-rsreverernnmeeaanannnnn.
BRI e Holder-- = srcvmrerecaneraans
7I}H~ .......................... Felt---------ccmeereaanana.
[ AR L LR R R Holder=-----+«ccteeeveeernn.
1 AR R R T Holder---=-+«ccceneemruraass
79 ............................. Capre-rrrrrrrremm e
| R LR R Feltr------rmreeeeeaaa e
N4 L=400(N)R ) v emeee e Pipe L=400Q- -+ - svrerennn-
EE L=700(\)F ) -vvmeemeeeee e Oil braid L=700--------------
SW-PWYE7 734 FA'2Y M4 X6---- Screw MAXE-----rrrevereees.
SW-PWJ$7534FA %Y M4 X 8---- Screw MAXB------oveveernee

FAOU9Y97" NK=4N- - eeeee

Yhruav4'4
Y’T‘/:/J“/*’tl\‘_ .................

Detector bracket (Y)

FURYAL9F E2R-AQT o eevvnnt Detector
19— (Y)--oveeeeenn- Detector cable (Y)--
*/47 ......................... Holder plate .........
FusaY8 4 (X)--vrmrerrneennn. Detector bracket (X)
Foa9x5—7" (X)---oevveeenn- Detector cable (X)- -

SW-PWYAT'531FA %Y M3 x 8- -+

Nylon clip NK-4N----

Detector cover (Y)-----------

SCreW M3X8 .................
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Cable component

803
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N ECHRES R

Cable component

Fig &Bsa—F 5
No. Parts No. o % Description Amt Req.
N801 MB60A4780 1—F 7 YaPG-13-----rrerrvreens Cord holder--«+-=rrereercene- 1
N802 MB60A3780 1—F 7 VaPG-9--------cvverrntn Cord holder----««+=+rsseunens 2
N8O3 MBO3A3339 P YN —cvcerrmrmmrarnnnnenns Cover- - - - rrrrnrrnraranaen 1
N804 MB60A0366 F49y7 NA-4QT-------rrevecoern- Screw adapter------ r=creen 4
N805 MB60A2352 AA'—#NB-400-----------e----- Spacer NB—-400-------------- 4
N806 M95003096 7 )UMFINY--erremmerrrrernennes Print circuit board----+------- 1
N807 MBO3A1601 JAGEM) I TAR--cmmmmereneee Connector panel------------- 1
N808 M91054004 SW-PWYX7'531FA'2Y M4 X8---- Screw M4X8-------rervrenene 1
N809 M91057004 SW-PWYX7'3941A' %Y M4 X 20+ Screw M4X20:--r-rvrvereen-e 4
N810 K14M7172540 =7 I Ty~ --rvvvvnrreenes Cable(Encoder)--------++--- 1
N811 MBO3A0T80 RlLA -----vemeerrmennneannnans Holder---+-«tceesreeennanaans 1
N812 M90444037 SW-PFA R MAX12-+---rcrr--- Screw MAX12:-«ceeereennnnnn 9

25 PLK-B0504
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Table & Stand
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P F— 7%
Table & Stand

Fig #ama3—F BnaE
No. Parts No. L) -4 Description AmtReq.
Pl MBO3A0SY5 FUdfrcevvrreensreeeaneecnnnns Table top:«--xxrsxrsreennnns 1
P2 MB60A0719 t“-'f“/ .......................... Drawer: - s =scvermaennrnns 1
P3  MBB0A3957 Li—Jl--vvrrvernrnarenrnnaeannnns = 2
P4  M90406040 PH7EJ%Y" $45X38----vrevnves Wood screw ¢4.5X38-------- 4
P5  MBB0AO368 F4RH—-cvvrrereenmrruarnannnns Caster -+ - rreerreranenraens 4
P6 M90503041 PVLEIRY Pp5.8X32---vcvcvrnne Wood screw ¢ 58X32-------- 4
P980 MBGBOEQ150 475387 -------rrvvvvvnmnenens Leg assy:----====ssrrreeeeens 1
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Accessories

28




TRk
Accessories
Fig #&a—F ne
No. Parts No. - 4 Description Amt.Req.
Q1 MBBOADSE0 £ errmremrenrrmcaannareaees Hinge:- -« +scrsrermnnnnennees 2
Q2 M96002017 w774/79F MEX 12 ---vvcvve--- Bolt M6X12-----r---rmmereens 4
Q3 M96020021 OYAITFIYFE WE MEXSE5-------- Bolt MG X 55+ ==xx-erernne 4
Q4 M90630050 Iyt hg---vvverreereneeens Special washer $65X ¢ 18-1.2T-- 4
Q5 M90624053 NAH AP R Grecrcrmmmaaaeens Spring washer 6--------«----- 4
Q6 MI1571045 FYb MB----v-cvvrerrrrrnnenne. Nut MB---reereeneeanenennn 4
Q8 MS02A0128 3y N DPX17-18---:-xvnvevon- Needle DPX17#18-««+-rrev--- 4
Q9  MBEOAOFSW JyRRAyF-rorrerreerrreensnnrens Foot switch----+=reureeernne- 1
Q10 MBO5A0797 KT 2 Ihy--vvrrremeemeeneanns Film sheet«+rrccrerrreeeennsn 1
Q11 M90513065 EN4MA 25 r-vrrrmverrenenreess E-type retaining ring 25+ ---- 5
Q12 MSO01A1976 BYAIR ILUF 4-cvvernees hexagonal wrench 4-------+-- 1
Q13 MFO1A0976 ByhYR IUUF 3----vvmreervnnee hexagonal wrench 3---------- 1
Q14 MF90A1976 OyAYR ILUF 2.5---ccererrers-- hexagonal wrench 2.5--------- 1
Q15 MS10A0976 AYAIE ILUF 1.5 --ccrerererees hexagonal wrench 1.5 ++--«--* 1
Q16 MBO2A1608 #Y YTy (Ya7))--rrmevrreecreness Screw driver (small)---+------ 1
Q17 MBO2A0608 #¥ V7Y (Fan)---rvrrrmrreneees Screw driver (middle)--------- 1
Q18 MFO1A0565 AJFFItAY ---ccvvvvenreeenes Speed command disk adjuster- 1
Q19 MMI0A1479 AN'T TN G 10X14-ccvvmnerrees Spanner 10X14----------+--- 1
Q20 MSOTAD0123 KRE Yrrereerrerrrmeeeeienaeeaes Bobbin:--+ = - -crrrreearnann 3
Q21 MSO3A041T T Lo meaanaeans Tir@eeeseerrmeareenennaannns 1
Q22 MB60A0990 YATATAYE AT (ARG ----mn--- Floppy disc (system)--------- 1
Q23 MB60A1990 70O9YE AT 4R --veverrenimeene Floppy disg-«+-+crsrerneeens 1
Q24 MBO3EO0776 A MMON =H3F---ervreennnns Belt cover ==« r==rrerrrennnn 1
Q25 MF40E0193 AMITHAYIRT ---ovveerrermeeeee Cotton stand assy.----------- 1
Q26 MQI0AOT34 B ==l —-eerremarnenanaenns Polyethylene cover::=+=:--«+- 1
Q27 MF10A0149 T7 %y ---rmemrrereenernneees Oiler with oil-----=----rrenr-e 1
Q28 MBB60A04T9 R IUUT h-vvrrrrerrenaernens Rubber cushion----===«+-++-- 4
Q29 MBO03A0139 71"(}[:/\0‘/ ........................ Oil pan----=rseremrrreeenenes 1
Q30 M90001043 ATYZ W NO.T---rerrmermmereenns Staple--------crrmreaeeees 3
Q31 MBOBAO3TE HH--rrrmnrrcnnercnnnmennnnnns Chaine - - ereresrenrasanenns 1
Q32 MSO1A0777 VAR M50 ---rrerrrercnneens V-belt M50-------r--rreeenes 1
Q34 M97321099 =7 WOUNIARE—H):--vrrrvmeree Cable(motor)-----r--rexeree- 1
Q35 M97319099 F—7"M(Za9Y3gsua ) c-vvnnne- Cable(input signal)-----++---- 1
Q36 M97320099 =7 W(ILIAF)---eeee S Cable(solenoid)- === ===+~ 1
Q37 M97318099 hH—7 WH—KE-FT VT V)-------- Cable(servo motor)----------" 1
Q38 MFO0A0608 $Y ITY (F4)--rrerrmmrrereenns Screw driver (large)--------* 1
Q39 MBO5A0613 k)T HHI-cvrenrreeemnncnnnen Head stay--------+-==-srevn- 1
Q40 MSO08A2776 A MMIN = (S)r-rrevrrenrrenrses Belt cover (S)--------r------: 1
Q41 MBO3A2601 A JLMIN =PI A Rereeeeeenanns Bracket:-------rerrrernarernns 1
Q42 M90625050 Y A R G---crveeerrrmrnnnnnnnns Washer B----rreerrrreeeacees 2
Q43 M90409041 INEYAY 45X 20 rc-vrrmn-- Wood screw 4.5X20----«---: 2
Q45 M91056004 SW-PWY$7'531FA'4Y M4 X 10--- Screw M4 X 10--------xvvv-e- 5
Q46 MBO5A0691 NyXUFINA5-937)--cvevvnenn-- Clamp pad (Feed plate‘small)--+ 2
Q47 MBO5A1691 WYFUAINMG-HA)--errereeeees Clamp pad (Feed plate-large)---+ 2
Q48 MBO5A2691 NydU(FHYI-Y3g)---eveveeeeeens Clamp pad (Clamp frame-small)-- 2
Q49 MBO05A3691 NyXUFHYI-F ) -erevvvverrees Clamp pad (Clamp frame-large)-+ 2
Q51 MB60A0201 4Ualy)a ---rereerrneerreees Cord tig----r--screerreeree: 2
Q52 MB60A0420 T4 ~vvveeramao e Tie holder-----c-crmverereess 2
Q53 M90306041 VIEHAY BAX16----c-rrvenss Wood screw 3.1X16---------- 4
29
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Option parts
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